Materialprifungsamt Nordrhein-Westfalen - 44285 Dortmund

dormakaba Deutschland GmbH
DORMA Platz 1

58256 Ennepetal

Germany

Extension of validity of a test certificate.

Dear Ladies and Gentleman,

MPA NRW, 7

Materialprifungsamt Nordrhein-Westfalen

lhr Zeichen:

PS

lhre Nachricht vom: 28.03.2022

Mein Zeichen:

Sachbearbeiter:

Telefon:
Telefax:
E-Mail:

Datum:

mei

(Bitte stets angeben!)
Meinks

+49 (0)231 4502-493

+49 (0)231 4502-586
meinks@mpanrw.de

10.05.2022

Concerning the results of the initial type test carried out with the controlled door closing device TS 83 you

applied for the extension of validity of test certificate no.
120000442.61-02.

The tests have been carried out on the base of the EN 1154:1996/A1:2002/AC:2006 (see test report no.

120000442.61-01).

You have also assured that the door closer was not modified since the initial type test.

Therefore the validity of the test certificate no. 120000442.61-02 is extended up to

January, 1st 2027.

Best regards
By order

Th. Meinks
Regierungsbauamtmann

Hausanschrift: Bahnstation: Dortmund-Hbf
Marsbruchstralle 186 Telegramme: prifamt dortmund
D-44287 Dortmund Offentliche Verkehrsmittel
Telefon (02 31) 45 02-0 Stadtbahn U47 ab Hbf

Telefax (02 31) 45 85 49 Richtung Aplerbeck

E-Mail: info@mpanrw.de bis ,Allerstrale”

Internet: www.mpanrw.de

Aulenstelle Erwitte

Auf den Thranen 2
D-59597 Erwitte

Telefon (0 29 43) 897-0
Telefax (0 29 43) 897-33
E-Mail: inffo@mpanrw.de
Internet: www.mpanrw.de

Bankverbindung

Deutsche Bundesbank Filiale Dortmund
IBAN DE14440000000044001815

BIC MARKDEF 1440

BLZ 440 000 00

Kto. 440 018 15

Ust.-IdNr.: DE 124 728 648
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Test Certificate No. 120000442.61-02

1°' Copy

Contracting Party Date of order: 20.09.2006

DORMA GmbH & Co. KG
Breckerfelderstr. 42-48

D-58256 Ennepetal

11.10.2006 to
13.03.2007

Date of test:

Assignment
Testing of controlled door closing devices (door closer) in accordance with DIN EN 1154: 1997-05 (Ref. No. EN
1154: 1996 D). The tests are to be including the additional requirements according to annex A of DIN EN 1154.

Description of Samples

Overhead door closer with hydraulic damping, second closing area, adjustable backcheck, adjustable second
closing area, latch, projecting arm and model specific additional functions

Description of the Test and Test Results
See test report No. 120000442.61-01.

Evaluation of the Test Results

The following door closers fulfil the requirements of the DIN EN 1154.
Door leaf fixing corresponding with appendix 1 to 4.

They are classified as follows in accordance with sec. 4 of DIN EN 1154:

Product Additional functions Classification key

DORMA TS 83 EN 2-5 Backcheck and delayed 2

BCA/DC closing 4 8 5 1 1 3

DORMA TS 83 EN 2-5 Backcheck 2

BCA 4 8 5 1 1 3
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DORMA TS 83 EN 3-6 Backcheck
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DORMA TS 83 EN 3-6 Backcheck and anti 3
BCA AC corrosion 4 8 6 1 1 3
DORMA TS 83 EN 3-6 Backcheck and delayed 3
BCA/DC closing 4 8 6 1 1 3
DORMA TS 89F EN 3-6 none 3

4 8 6 1 1 3

Dortmund, October 31% 2007

By order
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7

H. Jansen

Head of the test laboratory

This is the English version of ,Priifzeugnis Nr. 120000442.61-02". It replaces the test certificate no. 120000448.60-01.The validity of this
certificate expires on January 1%, 2012. The original version is in German language. In case of any misunderstandings only the signed
German paper version is valid. The results of the tests are exclusively in relation to the test piece indicated above. Test certificates may
without the consent of the MPA NRW only be published or reproduced in accordance with their unaltered form and content. The abbreviated
reproduction of a test certificate is only permissible with the consent of the MPA NRW.

This test certificate comprises 1 page and 8 appendices
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Materialprifungsamt Nordrhein-Westfalen

Appendix 1 of 8

Test certificate No. 120000442.61-02 from October 31% 2007
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Test certificate No. 120000442.61-02 from October 31% 2007 Appendix 6 of 8
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Test certificate No. 120000442.61-02 from October 31% 2007 Appendix 8 of 8
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